
 
 
 
 
 
 
 
 
 
 
 

PACKING LIST 
 

QTY PART DESCRIPTION 
  

8 3/8” X 1” HEX BOLT  

4 3/8” X 2” HEX BOLT 

12 3/8” FLAT WASHER 

8 3/8” LOCK WASHER 

  

  

QTY PAR PART DESCRIPTION 
  

8 21730   3/8” HEX NUT 

1 XXXXX DRIVER SIDE BRACKET 

1 XXXXX PASSENGER SIDE  BRACKET 
1 XXXXX RHINO CHARGER BULL BAR 

  

 

 

 

 

 

 

 

 

 

 

 

IMPORTANT INSTALLATION NOTES AND SUGGESTIONS 

READ THE ASSEMBLY AND INSTALLATION INSTRUCTIONS COMPLETELY AND VERIFY THAT 
ALL THE PARTS LISTED ARE ACCOUNTED FOR. IF YOU HAVE DEFECTIVE, MISSING OR 
DAMAGED PARTS OR NEED ASSISTANCE, PLEASE CONTACT GO RHINO PRODUCTS FOR 
FAST, FRIENDLY CUSTOMER SERVICE AT: (888) 427-4466 OR EMAIL: sales@gorhino.com 

TO MAINTAIN AND CARE FOR THIS PRODUCT, KEEP IT CLEAN AND DO NOT USE ABRASIVE 
CLEANERS OR POLISH WAXES. 

TEXTURE PAINTED FINISH: MILD LIQUID DETERGENT MAY BE USED. POLISHED STAINLESS & 
SEMI GLOSS PAINTED FINISHES: WE RECOMMEND USING ONLY NON-ABRASIVE AUTOMOTIVE 
WAX SUCH AS PURE CARNUBA TO AVOID SCRATCHES AND RUST. 

 

 

 

 

 

 

                                                                                                                                                                       
INSTALLATION INTRUCTIONS                                                                                                                                
RHINO! CHARGER RC2 BULL BAR PART NUMBER 5565T, 5565PS, 55645T, 5565211T 

2010-2016 DODGE RAM 2500HD & 3500HD 2/4WD                                                                                           

(Not compatible with ParkSense® Front Park Assist) 
 
                                                                                                                                                                                

 

                                                                                          
 

 

TOOLS REQUIRED 

 
STANDARD & METRIC SOCKET SET 
 
STANDARD AND METRIC WRENCH SET 
 
RATCHET & RATCHET EXTENSION 
 
 
APPROXIMATE INSTALLATION TIME: 45 MINUTES 

 

 



 

INSTALLATION INSTRUCTIONS 

 

STEP-1 BEGINNING WITH THE DRIVER SIDE, LOCATE THE HOLES IN THE FRAME. PHOTO #1                                                                                                                                                                       

 

STEP-2 POSITION THE DRIVER SIDE BRACKET AS SHOWN AND ATTACH THE BRACKET TO THE 
FRAME USING (2) 3/8” X 1” HEX BOLTS, FLAT WASHERS, LOCK WASHERS AND HEX NUTS. DO 
NOT TIGHTEN. PHOTO #2 

REPEAT THE STEPS TO INSTALL THE PASSENGER SIDE BRACKET.     

 

  

 

NOTE: IF YOUR VEHICLE IS EQUPPPED WITH FACTORY TOW HOOKS, REMOVE ONLY THE (2) 
TOW HOOK BOLTS CLOSEST TO THE CENTER OF THE VEHICLE.  POSITI0N THE  BRACKETS 
OVER THE TOW HOOKS AND ATTACH THE BRACKETS AND TOW HOOKS TO THE FRAME 
USING THE 3/8” X 2” HEX BOLTS, WASHERS AND NUTS SUPPLIED. PHOTO #3 

 

 

 #1 
 #2 

 #3 



 

STEP-3 POSITION THE RHINO CHARGER BULL BAR MOUNTING TABS BETWEEN THE DRIVER 
AND PASSENGER SIDE BRACKETS AND ATTACH THE TABS TO THE BRACKETS USING (2) 3/8” 
X 1” HEX BOLTS, FLAT WASHERS, LOCK WASHERS AND HEX NUTS. PHOTO #4 

 

STEP-4 ALIGN THE RHINO CHARGER BULL BAR AND BRACKET ASSEMBLY WITH THE FRONT 
OF THE VEHICLE, AND TIGHTEN ALL NUTS AND BOLTS. PHOTO #5 

 
 

   

 
 

 

 #4 
 #5 


